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Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 2,423305 GHz 18.89 dBm
T1 1 2.412581 GHz 12.64 dBm Occ Bw 18.8 MHz
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11AX20MIMO_Ant1_2457

Spectrum

(=)

Ref Level 2604 dém Offset 21.94 dB & RBW G500 kHz

|= Att 15de  SWT 2.1 ms & VBW 2 MHz Mode Sweep
@153 View
o Mi[1] 18.46 dBm)
20 de 2.4536760 GHz
S PRSP, TR PRV T2
Tite] W = 18.800000000 MHz
10dem / \
0 dem

-10 dBm /

-20 dBm

=30 dBm

-40 dBm:

-50 dBm

-60 dBm:

-70 dBm:

CF 2.457 GHz 2100 pts

Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value |

Function |

Function Result |

M1 1 2,453676 GHz 18.46 dBm
T1 1 2.4475619 GHz 11.91 dém
T2 1 24663619 GHz 11.36 dém

Oce Bw

18.8 MHz

L JL

Date: 21.DEC.2024 19:47:14

11AX20MIMO_Ant2_2457

Spectrum

(=)

Ref Level 26,96 dém  Offset 21.96 dB & RBW 500 kHz
= ALt 15 dB SWT 2.1ms & VBW 2 MHz

Mode Sweep

@153 View

I M1

M1[1]

2.4582860 GHz|
T1 WWWMWMWWM 5 18.780052361 MHz
Tt

18.00 dBm

10dem
f

0 dBm l/(

10 dem ]

-20 dBm ‘/

| i

-40 dBm:
-50 dBm
-60 dBm.
-70 dBm
CF 2.457 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 2,458286 GHz 18.00 dBm
T1 1 2.447581 GHz 12.11 dBm Occ Bw 16.780952381 MHz
T2 1 2.4663619 GHz 9.14 deém
il J [[TTTTTT ]
L JU J -

Date: 21.DEC.2024 19:49:32

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Page Number

. A2-67 of 254



SPORTON LAB.

FCC RF Test Report

Report No. : FR4ANO526A

11AX20MIMO_Ant1_2462
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T2 1 2.4713619 GHz 6.89 dém
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11AX40MIMO_Ant1_2422

Spectrum A
Ref Level 2687 dém Offset 21.37 dB & RBW 1 MHz
lo Att 15 d8  SWT 2.1 ms @ VBW 3 MHz _Mode Sweep
@153 View
M1[1] 14.95 dBm
20dB o 2.4196190 GHz,
. Occ B 37.333333333 MHz
10 dem 11, | et e e g
0 dem ffl
-10 dBm / \
20 dBm | \1
-30 dBm f
Al Yoy
Iz V”Mhmuwmw o
-40 dBm:
-50 dBm
-60 dBm.
-70 dBm
CF 2.422 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,419619 GHz 14.95 dBm
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T2 1 2.4406476 GHz 7.78 dém
L 1 J [ CEEEERE ]
11AX40MIMO_Ant2_ 2422
Spectrum A
Ref Level 2687 dém Offset 21.37 dB & RBW 1 MHz
lo Att 15 d8  SWT 2.1 ms @ VBW 3 MHz _Mode Sweep
@153 View
M1[1] 14.68 dBm
20dB . 2.4198860 GHz,
Occ Bw 37.333333333 MHz
10 dBm Ty ol b s P el 2 T
0 dem 1![/‘
-10 dBm f \
-20 dBm | }
-30 dBm JW'
Rl el T Mt sl
-40 dBm:
-50 dBm
-60 dBm.
-70 dBm
CF 2.422 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,419886 GHz 14.66 dBm
T1 1 2.4033143 GHz 6.69 dém Occ Bw 37.333333333 MHz
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Maximum power spectral density

Test Result
Result Limit :

TestMode Antenna Freq(MHz) [dBm/10kHZ] [dBm/3kHz] Verdict
Antl 2412 -4.88 <8.00 PASS

Ant2 2412 -4.61 <8.00 PASS

total 2412 -1.73 <8.00 PASS

Antl 2417 -1.47 <8.00 PASS

Ant2 2417 -1.33 <8.00 PASS

total 2417 1.61 <8.00 PASS

Antl 2422 0.1 <8.00 PASS

Ant2 2422 0.3 <8.00 PASS

total 2422 3.21 <8.00 PASS

Antl 2437 1.03 <8.00 PASS

11B-CDD Ant2 2437 1.74 <8.00 PASS
total 2437 4.41 <8.00 PASS

Antl 2452 -1.28 <8.00 PASS

Ant2 2452 -1.05 <8.00 PASS

total 2452 1.85 <8.00 PASS

Antl 2457 -2.82 <8.00 PASS

Ant2 2457 -2.41 <8.00 PASS

total 2457 0.40 <8.00 PASS

Antl 2462 -3.53 <8.00 PASS

Ant2 2462 -3.71 <8.00 PASS

total 2462 -0.61 <8.00 PASS

Antl 2412 -3.97 <8.00 PASS

Ant2 2412 -4.6 <8.00 PASS

total 2412 -1.26 <8.00 PASS

Antl 2417 -3.44 <8.00 PASS

Ant2 2417 -3.28 <8.00 PASS

total 2417 -0.35 <8.00 PASS

Antl 2437 0.66 <8.00 PASS

11G-CDD Ant2 2437 0.29 <8.00 PASS
total 2437 3.49 <8.00 PASS

Antl 2457 -2.67 <8.00 PASS

Ant2 2457 -3.14 <8.00 PASS

total 2457 0.11 <8.00 PASS

Antl 2462 -5.14 <8.00 PASS

Ant2 2462 -5.06 <8.00 PASS

total 2462 -2.09 <8.00 PASS

Antl 2412 -6.23 <8.00 PASS

Ant2 2412 -6.52 <8.00 PASS

total 2412 -3.36 <8.00 PASS

Antl 2417 -4.88 <8.00 PASS

11IN20MIMO Ant2 2417 -4.83 <8.00 PASS
total 2417 -1.84 <8.00 PASS

Antl 2422 -2.86 <8.00 PASS

Ant2 2422 -2.45 <8.00 PASS

total 2422 0.36 <8.00 PASS
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Antl 2437 -0.69 <8.00 PASS
Ant2 2437 -0.87 <8.00 PASS
total 2437 2.23 <8.00 PASS
Antl 2457 -4.16 <8.00 PASS
Ant2 2457 -3.86 <8.00 PASS
total 2457 -1.00 <8.00 PASS
Antl 2462 -7.43 <8.00 PASS
Ant2 2462 -6.84 <8.00 PASS
total 2462 -4.11 <8.00 PASS
Antl 2422 -10.32 <8.00 PASS
Ant2 2422 -10.1 <8.00 PASS
total 2422 -7.20 <8.00 PASS
Antl 2427 -10.03 <8.00 PASS
Ant2 2427 -9.76 <8.00 PASS
total 2427 -6.88 <8.00 PASS
Antl 2437 -7.42 <8.00 PASS
11N40MIMO Ant2 2437 -7.21 <8.00 PASS
total 2437 -4.30 <8.00 PASS
Antl 2447 -10.47 <8.00 PASS
Ant2 2447 -10.23 <8.00 PASS
total 2447 -7.34 <8.00 PASS
Antl 2452 -11.43 <8.00 PASS
Ant2 2452 -11.3 <8.00 PASS
total 2452 -8.35 <8.00 PASS
Antl 2412 -6.44 <8.00 PASS
Ant2 2412 -6.16 <8.00 PASS
total 2412 -3.29 <8.00 PASS
Antl 2417 -4.84 <8.00 PASS
Ant2 2417 -4.23 <8.00 PASS
total 2417 -1.51 <8.00 PASS
Antl 2422 -2.52 <8.00 PASS
Ant2 2422 -2.62 <8.00 PASS
total 2422 0.44 <8.00 PASS
11AX20MIMO Antl 2437 -0.46 <8.00 PASS
Ant2 2437 -0.94 <8.00 PASS
total 2437 2.32 <8.00 PASS
Antl 2457 -3.86 <8.00 PASS
Ant2 2457 -3.87 <8.00 PASS
total 2457 -0.85 <8.00 PASS
Antl 2462 -7.07 <8.00 PASS
Ant2 2462 -6.5 <8.00 PASS
total 2462 -3.77 <8.00 PASS
Antl 2422 -9.82 <8.00 PASS
Ant2 2422 -10.04 <8.00 PASS
total 2422 -6.92 <8.00 PASS
Antl 2427 -9.67 <8.00 PASS
L1AX40MIMO Ant2 2427 -9.41 <8.00 PASS
total 2427 -6.53 <8.00 PASS
Antl 2437 -7.36 <8.00 PASS
Ant2 2437 -6.97 <8.00 PASS
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total 2437 -4.15 <8.00 PASS
Antl 2447 -10.27 <8.00 PASS
Ant2 2447 -10.09 <8.00 PASS
total 2447 -7.17 <8.00 PASS
Antl 2452 -11.34 <8.00 PASS
Ant2 2452 -11.1 <8.00 PASS
total 2452 -8.21 <8.00 PASS

Remark: 10k(RBW) PSD test data is stricter than 3k(RBW) PSD, so the measurement value meets the 3k
PSD limit requirement.
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